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TEST REPORT

1. N0 :  PC18-03402

2. Client Reissuance(R1)
O Name : NAE WO! KOREA., Ltd Date : 2018.10.26
O Address : ﬁ501, 9-22, Pangyo-ro 255beon-gil, Bundang-gu, Seongnam-Si, Gyeonggi—do, Republic O
orea

3. Date of Test : 2018.09.19 ~ 2018.10.26
4. Use of Report : Quality Control
5. Test Sample : NWK 7425
6. Test Method
(1) KCL-FIR-1002:2018

7. Test Results

1) NN 742S

Test Item(s) Unit Test Method Test Results Remar k
Anti-bacterial Test(Escherichia
coli)-antibacterial activity(after 24 hours) 5 (1) i AT
Anti-bacterial Test(Pseudomonas
aeruginosa)-antibacterial activity(after 24 % (1) 99.9 (37.0 £ 0.2) T
hours)
Anti-bacterial Test(Staphylococcus
aureus)-ant ibacterial activity(after 24 hours) . () %.9 et iAo
* AM22 % : Escherichia coli ATCC 25922

Pseudomonas aeruginosa ATCC 15442 Staphy |ococcus aureus ATCC 6538

* 2& : (7.0 £02) T
* HAIRE ¢ (24 £ 1) h

* A2 : HAIRIOH * BHIY : BID| (104-822-0010)
-—— End of Report ——
| . Tested By ‘| Technical Manager 54
Affirmation @?"7 : . th
Name : Kang Mee Jeong Name : Shin, DongKi

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The
test results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken

or of apparently identical or similar products. The authenticity of this test report can be checked on KCL
website(ww. kel .re.kr).

2018.10.26
Korea Conformity Laboratories President Yoon, Kap Seok/zr~. Fep#esl<
y

Address : 34027 252-7, Techno 2-ro, Yuseong-Gu, Daejeon, Korea 82-42-723-3070
Result Inquiry : Advanced Materials Reliability Center 82-42-723-3074
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